
Attachment A - Mandatory Questions

Question 
#

Questions per Proposal Factors/Categories Response by 
Offeror. Only 

Yes or No 
Answers

Upload 
Attachme

nts ?

Attachment Name

Proposal Factors
1 List any criminal violations and/or convictions of the Proposer and/or any of its principals: (N/A is not an acceptable answer). No IF YES

2 Completed and uploaded PSL Location Form Yes IF YES

eRFP 20210093_
File#4_PortStLucie_TetraTech_

Forms & Attachments_pg53

3 Is firm a minority business? No IF YES
4 Is the firm incorporated?  Yes--No If yes, in what state? Yes - Delaware No
5 List any judgements from lawsuits in the last five (5) years: (N/A is not an acceptable answer). No IF YES

6
List any lawsuits pending or completed within the past five (5) years involving the corporation, partnership or individuals with more than ten
[...]
assessment of the SAWS system on how 
best to facilitate the delivery of this new 
water supply during both maximum 
and minimum demand periods. This 
assessment resulted in the preparation 
of a Design Criteria Package with a 
conceptual design that identified 
preliminary direction on the treatment 
and distribution improvements needed 
through the construction of new 
infrastructure and the rehabilitation of 
existing SAWS facilities and pipelines. 

Tetra Tech was selected to design the 
improvements to the SAWS system as 
the Central Water Integration Pipeline 
(CWIP) Project. The project included two 
tunnels, approximately 3.7 miles of 24 to 
54 inch transmission mains, Maltsberger 
Pump Station Improvements and the 
Agua Vista Water Treatment Plant. Tetra 
Tech provided design, bidding, and 
construction services for a 48.6 MGD 
treatment plant, conveyance pipelines, 
and improvements to three existing 
pump stations to integrate a new 
potable water supply source. 

Potable water is delivered to the Agua 
Vista WTP by the Project Company 
and stored within a 10 MG storage 
tank on site. Additional treatment 
and polishing of the supplied water 
is provided through the treatment 
facilities constructed at the site, which 
include chemical dosing systems to 
increase levels of calcium and control 
the pH, pressure filters to achieve 
SAWS turbidity goals, and chlorine 
and fluoride dosing systems to meet 
SAWS water quality goals. Residuals 
from these proposed treatment steps 
will be collected and will receive 
further treatment to separate solids 
for disposal. Water separated from the 

San Antonio, Texas

Central Water Integration Pipeline (CWIP)
Project - Agua Vista WTP

OWNER/CLIENT: 
San Antonio Water System

PROJECT DURATION:
2017 - 2020
 
CONSTRUCTION COST: 
$180M
 
REFERENCE: 

San Antonio Water System 
2800 U.S. Hwy 281 North 
San Antonio, TX 78212

Alissa Lockett, PE, PMP 
Director of Engineering 
210.233.3401 
alissa.lockett@saws.org



TETRA TECH

CITY OF PORT ST. LUCIE CONTINUING ENGINEERING SERVICES FOR UTILITY PROJECTS

27

San Antonio, Texas

Central Water Integration Pipeline (CWIP)

determining an appropriate treatment process train by 
evaluating various water quality parameters within the 
distribution system while simultaneously evaluating 
competing remineralization treatment alternatives to 
determine the best (lowest) net present value to SAWS. 
It also included performance of over 20 separate bench 
scale tests to assess the performance of different lime 
solution strengths and doses. Due to water quality 
unknowns, a robust treatment process design was 
established at the conceptual design phase, which was 
further refined as additional source quality became 
available from the imported groundwater wellfield.  This 
conservative approach allowed SAWS to increase finished 
water quality goals by 33% at a late stage in the project 
to meet revised water quality goals without incurring 
additional costs to upsize major components of the 
treatment process.  

Treatment Residuals - Due to unknowns in source water 
quality, and the resulting rates of sludge production from 
the treatment process, the need for additional sludge 
dewatering was uncertain.  To manage this potential 
risk, Tetra Tech provided a detailed design of sludge 
dewatering facilities that can be added through a future 
phase, with all necessary provisions to accommodate 
an additional dewatering treatment building and sludge 
hauling transfer station within a space-constrained 
site. The initial phase facilities included wash water 
recovery facilities to handle spent backwash water and 
a gravity sludge thickener to handle sludge blowdown 
from the lime saturators. The future facilities included 
centrifuges for sludge dewatering housed in a building to 
accommodate truck loading.

COST SAVINGS
Due to source water unknowns at the time of design, the 
volume of sludge that would result from treatment was 
uncertain throughout the design phase of the project.  A 
provision for additional sludge dewatering was included 
in the design, however these additional facilities were 
shown as a deductive alternate.  This provision in 
the design and bidding documents allowed SAWS to 
recognize capital cost savings at a time when bid pricing 
was volatile due to local labor shortages and escalating 
construction material costs.  At the time of bidding SAWS 
was able to make a decision to defer a $3.4M of capital 
investment until a future phase of the project, once 
the need for additional sludge dewatering was better 
quantified.  

residual solids flow streams will be recycled back to the 
front of the treatment system. 

Following the polishing treatment, the potable water will 
be stored in a downstream 10 MG storage tank and then 
distributed to various pump stations for distribution. 
Each of the main treatment areas and related equipment 
and systems includes: 

	▶ Carbon Dioxide Facility

	▶ Lime Facility

	▶ Fluoride and Polymer Systems 

	▶ Pressure Filters

	▶ On-Site Sodium Hypochlorite Generation System

	▶ 10 MG Storage Tank

	▶ 20 MGD Pump Station

	▶ Solids Processing

AGUA VISTA WTP PROJECT CHALLENGES
In seeking to secure water for projected growth for the 
next 30 years, SAWS embarked on an ambitious project 
to purchase nearly 50 MGD of imported water from over 
140 miles away, through a water purchase agreement 
that will span the next 30 years.  SAWS’s previous 
experience in securing water through agreements with 
other public water utilities in the region had resulted in 
some water quality concerns, including cases of observed 
steel piping corrosion and customer complaints of red 
water when integrating other imported sources with 
groundwater from the Edwards Aquifer, which contains 
above average concentrations of hardness and alkalinity.  
To make the imported water compatible with SAWS’s 
existing groundwater sources the proposed treatment 
facility needed to provide a form of treatment that 
is seldom utilized outside of seawater desalination 
facilities, increasing the water hardness by 3-4 times the 
concentration of the imported water.  Tetra Tech served 
as the design engineer for the treatment facilities at the 
Agua Vista Station where the imported water is received 
and introduced into the potable water distribution 
system.  This truly one-of-a-kind facility is the centerpiece 
to over $1B of capital investment that SAWS has made in 
securing sustainable water supply for decades to come.

Water Quality Unknowns – Through the use of the Tetra 
Tech (RTW) Water Chemistry, Process, and Corrosion 
Control Model, our design team assisted SAWS in 



TETRA TECH

CITY OF PORT ST. LUCIE CONTINUING ENGINEERING SERVICES FOR UTILITY PROJECTS

28

TIME SAVINGS
An accelerated design schedule was made possible by 
engaging a design team across multiple Tetra Tech offices 
and time zones.

Early procurement of long lead equipment and sole 
source components allowed for engagement of 
equipment submittals prior to bidding of the project 
to construction contractors, while ensuring that the 
successful bidder continued to maintain responsibility for 
coordination, installation, and commissioning.

AGUA VISTA WTP TIME SAVINGS:
An accelerated design schedule was made possible by 
engaging a design team across multiple Tetra Tech offices 
and time zones.

Early procurement of long lead equipment and sole 
source components allowed for engagement of 
equipment submittals prior to bidding of the project 
to construction contractors, while ensuring that the 
successful bidder continued to maintain responsibility for 
coordination, installation, and commissioning.

SCADA SERVICES
As part of this project, Tetra Tech engineers designed 
a centralized control system for SAWS facilities that 
had the flexibility to be controlled from a centralized 
master station or locally. The project included multiple 
engineering disciplines in planning, design, and 
construction services. Tetra Tech worked closely with 
SAWS staff to define the standard SCADA elements that 
fit their operational, IT, and business needs. Along with 
the new SCADA platform design, the project includes 
coordination with the integration of a new broadband 
radio communication system to transmit SCADA data, 
security information, and enterprise connections for 
operations staff.

Our team worked directly with SAWS to develop a SCADA 
framework for the Agua Vista Treatment Facility to 
provide reliability and operability of the site by a local 
operator workstation or by the master control room over 
the SAWS network. The system needed to deliver a utility-
specific solution to support these unique demands and 
existing infrastructure.

Tetra Tech SCADA experts worked with SAWS to ensure 
the CWIP project utilized control system standards and 
procedures being developed for their new PlantPax 
SCADA standard. 

We ensured the design intent was carried over into tag 
naming, graphic development, communications protocol, 
remote access requirements, cybersecurity policies and 
procedures, and data requirements. Our team used its 
breadth of experience to provide options to SAWS to 
optimize their control ability within the framework of the 
new SAWS PlantPAX SCADA standards.

AGUA VISTA WTP VALUE ADDED SERVICES
Full-Service Design Capabilities – Tetra Tech provided a 
full suite of professional design services to cover each 
design discipline that was required for the project.  
In instances where subconsultants were utilized, 
Tetra Tech’s senior design professionals performed 
independent QA reviews as an additional measure of 
oversight from within our design team.

3D Renderings – The project site is adjacent to an 
elementary school and surrounded by residential 
development.  Tetra Tech use of 3D design tools for the 
facility design allowed for development and regular 
updates to photo-realistic renderings of the facilities. 

San Antonio, Texas

Central Water Integration Pipeline (CWIP)



TETRA TECH

CITY OF PORT ST. LUCIE CONTINUING ENGINEERING SERVICES FOR UTILITY PROJECTS

29

The City of Apopka needed to expand 
and upgrade their existing 4.5 million 
gallons per day (MGD) annual average 
daily flow (AADF) Water Reclamation 
Facility (WRF) to meet the projected 
growth in the City’s Service Area and 
the Wekiva Parkway and Protection 
Act requirements. The existing facility 
is a conventional secondary treatment 
plant designed to treat for public 
access reuse (effluent solids below 5.0 
mg/L and high-level disinfection). The 
existing facility includes two biological 
treatment trains, a 2.0 MGD package 
plant (1972) and 2.5 MGD oxidation ditch 
(1992) with corresponding clarifiers, 
deep bed filters, chlorine contact 
chambers and bulk sodium hypochlorite 
for disinfection. The initial expansion 
project (performed by another 
consultant) was designed in 2010.  The 
project was competitively bid in 2010, 
however, the project bids exceeded 
the City’s budget for the project, and it 
was placed on hold. A Consent Order 
issued by the Florida Department of 
Environmental Protection (FDEP) in 
2015 required the City to comply with 
the 10 mg/L effluent nitrogen limit 
requirement in the Wekiva Parkway 
and Protection Act by March 1, 2019. 

In November 2015, the City selected 
Tetra Tech as the consulting engineer 
to takeover design responsibilities, 
update and finalize the previous design, 
and perform permitting, bidding, and 
construction services for the WRF 
Expansion.

Tetra Tech took over design 
responsibility for the WRF Expansion, 
which was based on constructing 
a new parallel 4.0 MGD headworks, 
converting the existing secondary 
treatment package plant to flow 
equalization and rerating the existing 
secondary treatment oxidation ditch 
process train to treat up to 4.0 MGD 
AADF with biological nitrogen removal 
including the addition of an anoxic 
basin and internal recycle pumping, 
and constructing a new 4.0 MGD 
AADF biological treatment train and 
secondary clarifiers, deep bed filters, 
chlorine contact tanks, and sludge 
handling process including sludge 
thickening, aerobic digestion, biosolids 
dewatering and solar drying. 

During the preliminary design, Tetra 
Tech evaluated the rule changes and the 
increased organic and nitrogen loading 
to the facility and recommended that 

Apopka, Florida

Apopka WRF Expansion

OWNER/CLIENT: 
City of Apopka 

PROJECT DURATION:
2016 - 2019

CONSTRUCTION COST: 
$64,127,809

REFERENCE: 

City of Apopka  
748 E. Cleveland Street 
Apopka, FL 32703

Glen Brooks, Water 
Resources Operations 
Manager 
407.703.1731 
gbrooks@apopka.net



TETRA TECH

CITY OF PORT ST. LUCIE CONTINUING ENGINEERING SERVICES FOR UTILITY PROJECTS

30

Apopka, Florida

Apopka WRF Expansion

treatment train was completed and producing reuse 
quality effluent for the City’s reuse customers. Also to 
comply with the FDEP consent order, the project needed 
to be constructed and producing effluent that complied 
with the permit requirements prior to September 2018 
with final completion by March 1, 2019. This limited the 
total project duration for preliminary design, permitting, 
final design, and construction to within a three-year 
overall duration and just 2-1/2 years to complete 
construction of the facilities required to meet the effluent 
requirement of the permit. 

The City elected to use the Construction Manager at Risk 
(CMAR) approach to the project to aid in meeting the 
time limitations in the Consent Order. Tetra Tech assisted 
the City in developing CMAR request for qualifications 
(RFQ). The City advertised and selected a CMAR during 
the preliminary design stages of the project to assist 
with pre-construction services such as cost estimating 
and constructability reviews. This approach reduced 
the overall project schedule by eliminating the “bid 
phase” associated with the traditional design-bid-build 
approach.  It also allowed the contractor to begin early 
construction activities such as mobilization of trailers 
and equipment to the site, initial construction survey, 
locating existing utilities and limits of debris removal, 
limited clearing, erosion control, and portions of the 
earthwork prior to finalizing the design.  

The project also went through a rigorous value-
engineering process. The City, Tetra Tech, and contractor 
worked together to develop and implement design and 
construction value engineering concepts to provide the 
facility improvements required to meet capacity and 
treatment levels required to meet the City’s growth, 
comply with the new effluent quality requirements and 
stay within the City’s available budget for the project. 
Through the value engineering process, the overall 
project cost was reduced by approximately $6 million 
dollars. 

The project was funded through FDEP via a State 
Revolving Fund (SRF) Loan. Tetra Tech provided 
assistance to the City in meeting the SRF requirements 
as well as providing compliance monitoring service for 
SRF’s Davis Bacon and American Iron and Steel (AIS) 
requirements. 

the existing facilities be de-rated to 3.0 MGD AADF and the 
new treatment train designed to treat 5.0 MGD AADF. 

The City also elected to have the new treatment train 
designed to reduce effluent nitrogen levels to 3.0 mg/L, 
which exceeded the required limit of 10.0 mg/L, by 
providing a 4-stage biological nutrient removal process 
in lieu of the previously designed 2-stage process.  The 
design of the solids handling facilities were also updated 
to include an indirect paddle dryer for dewatering in 
lieu of the previously designed solar drying facilities. 
Due to the time passed since the 2010 design, several 
additional improvements were necessary to address 
failing and/or aging equipment and structures. This 
included replacement of additional electrical gear and 
process equipment such as the equipment at the existing 
headworks and secondary clarifiers.  